
 
 
 
 
 
 
 

Membrane Water Treatment, Vol. 4, No. 4 (2013) 237-249 
DOI: http://dx.doi.org/10.12989/mwt.2013.4.4.237                                                237 

Copyright © 2013 Techno-Press, Ltd. 
http://www.techno-press.org/?journal=mwt&subpage=7         ISSN: 2005-8624 (Print), 2092-7037 (Online) 
 
 
 

 
 
 
 

Ultra-pure water production by integrated  
electrodialysis-ion exchange/electrodeionization 

 

Marian Turek 1, Krzysztof Mitko 1, Barbara Bandura-Zalska 2, 
Kamila Ciecierska 1 and Piotr Dydo 1 

 
1 Silesian University of Technology, Faculty of Chemistry, ul. B. Krzywoustego 6, 44-100 Gliwice, Poland 

2 Bionoco LLC, Ceramiki 41, 41-945 Piekary Śląskie, Poland 
 

(Received January 13, 2012, Revised May 14, 2013, Accepted May 21, 2013) 
 

Abstract.  Ultra-pure water (UPW), a highly treated water free of colloidal material and of a conductivity 
less than 0.06 µS, is an essential component required by modern industry. One of the methods for UPW 
production is the electrodialysis-ion exchange (ED/IE) system, in which the electrodialysis (ED) process is 
used as a preliminary demineralization step. The IE step can be replaced with electrodeionization (EDI) to 
decrease the volume of post-regeneration lyes. In this paper, the electrodialysis process carried out to 
relatively low diluate conductivity was investigated and the costs of UPW production were calculated. The 
optimal value of desalination degree by ED in the ED/IE and ED/EDI systems was estimated. UPW unit 
costs for integrated ED/IE and ED/EDI systems were compared to simple ion exchange and other methods 
for UPW production (RO-IE, RO-EDI). The minimal UPW unit costs in ED/EDI integrated system were 
estimated as $0.37/m3 for feed TDS 600 mg/L and $0.36/m3 for feed TDS 400 mg/L at 64 m3/h capacity, 
which was lower than in the comparable ED/IE integrated system ($0.42-0.44/m3). The presented results 
suggest that an ED/EDI integrated system may be economically viable. 
 

Keywords:  electrodialysis; ion exchange; electrodeionization; ultra-pure water; cost analysis 
 
 
1. Introduction 
 

Ultra-pure water (UPW) is a highly treated water, free of colloidal particles, having an electric 
resistance of 18 MΩ/cm, total organic carbon content lower than 0.05 mg C/L and a reactive silica 
content lower than 2 μg SiO2/L (Bennet 2006). Rapid growth of modern industry (i.e., 
pharmaceutical, semiconductor, electronic) causes an increase in demand for ultra-pure water. 
Traditionally utilized methods for obtaining ultra-pure water include distillation, ion exchange and 
integrated reverse osmosis/electrodeionization (RO-EDI) and reverse osmosis/ion exchange 
(RO-IE) systems. The ion exchange (IE) process allows the production of low conductivity water 
(Takeda et al. 2010, Yuan et al. 2000, Yu and Luo 2003), however has negative environmental 
impact, since the regeneration step generates high amounts of wastes. Electrodeionization is a 
separation process which combines electrodialysis and ion exchange. Ion exchange resins are 
placed between the ion selective membranes of the electrodialyzer. This allows in situ resin 
regeneration due to the creation of hydroxyl and hydrogen cations by the water splitting caused by 

                                                 
Corresponding author, Professor, E-mail: marian.turek@polsl.pl 



 
 
 
 
 
 

Marian Turek, Krzysztof Mitko, Barbara Bandura-Zalska, Kamila Ciecierska and Piotr Dydo 

electric overpotential (Tanaka 2007). Ion exchange resin also increases the conductance of 
resin-filled compartments. Since the electrodeionization process, contrary to ion exchange, does 
not require regeneration and thus does not create a need for post-regeneration lyes to be utilized, 
the EDI system may seem to be a more favorable choice over the IE system. RO-EDI systems can 
be more economical than RO-ion exchange, especially at higher RO permeate salinities (Tanaka 
2007). RO-EDI systems are a common type of UPW production system for analytical laboratory 
purposes. Wood et al. (2010) have pointed out that the elimination of hazardous chemicals 
improves workplace health and safety conditions, and decreases the hidden costs of paperwork and 
environmental monitoring associated with the storage, use, neutralization, and disposal of 
hazardous chemicals. EDI systems have the advantage of continuous production of ultra-pure 
water, the quality of which can be easily regulated with applied current and feed volumetric flow 
(Trvznik et al. 2006), contrary to the IE system’s product quality. Electrodeionization is also 
suitable for removal of species, which are mostly non-ionized in the pH range of typical feed 
waters – as are boron and silica. The silica removal rate for EDI is typically 98-99% (Hernon et al. 
1999, Grebenyuk and Grebenyuk 2002, Wen et al. 2005). Boron, poorly ionizable and poorly 
removed by typical ion-exchange resins, can be removed down to the level of 0.05 ppb (Hernon et 
al. 1999). EDI is also suitable for removal of ammonia and carbon dioxide (Hernon et al. 1999, 
Grebenyuk and Grebenyuk 2002). 

The reverse osmosis step is one of the methods which allows for a decrease in the load on 
electrodeionization or ion exchange. For instance, the ”Grudziądz” Power Station (Bodzek and 
Konieczny 2005) has a reverse osmosis-ion exchange system, which treats water of TDS in the 
range of 480-576 mg/L giving product of TDS < 2.4 mg/L. “Żerań” Power Station (Klimanek and 
Koszarz 2001) uses a multi-stage reverse osmosis system, which treats feed of TDS 307 mg/L and 
produces permeate of TDS 6.6 mg/L. Liu et al. (2002) have demonstrated a RO-EDI system 
capable of producing 1 m3/h of water having resistivity of 17 MΩ/cm from a feed water having 
conductivity of 1800 μS/cm. A pretreatment consisting of ultrafiltration, activated carbon and 
ion-exchange softening, and removal of Ca2+ in order to prevent scaling was used. The total 
recovery of the system was 55%. Annual energy consumption of the EDI system was calculated at 
560 kWh, compared to 2000 kWh in an ion-exchange design of similar capacity. Based on the 
presented data, we have estimated the RO permeate conductivity at 18 μS/cm. RO-EDI systems 
have been succesfully implemented in Krasnodar (Panteleev et al. 2012) and Putilovo (Gromov et 
al. 2011) power plants, with water production capacity of 33 and 40 m3/h, respectively. Wang et al. 
(2000) have described a RO-EDI system capable of producing 20 L/h water of conductivity 
varying from 12 to 18 MΩ/cm (15 MΩ/cm on average). The RO permeate conductivity was less 
than 20 μS/cm. An RO-EDI system for ultrapure water for boron trace analysis and for general 
UPW production was described by Darbouret and Kano (Darbouret 2000, Kano 2004). Working 
on feed water having conductivity of 569 μS/cm, the RO-EDI system was able to produce 10 L/h 
of 5 MΩ/cm water with a RO permeate conductivity of 12.3 μS/cm. The EDI diluate was further 
purified with ion exchange, allowing to reach the ultra-pure water resistivity of 18.2 MΩ/cm. An 
RO-EDI system was also described by Su et al. (2010). The RO step was put in place to lower the 
feed water hardness down to 11.7 mg/L as CaCO3, thus allowing the EDI to produce water having 
a resistivity of 14.6 MΩ/cm, with an energy consumption of 0.26 kWh/m3. The industrial-scale 
electrodeionization solutions are being sold by various producers, with capacities reaching 
150,000 GPD (Winda 2013). 

Since reverse osmosis membranes are more sensitive to fouling than ion-exchange membranes, 
electrodialysis performed down to relatively low diluate salinity can be used as a pretreatment step 

238



 
 
 
 
 
 

Ultra-pure water production by integrated electrodialysis-ion exchange/electrodeionization 

before ion exchange (Slesarenko 2003, 2005). ED has a much lower environmental impact. 
However, the costs of ultra-pure water production are relatively high, because the process becomes 
inefficient at low salinity due to high electric resistivity. In the case of using ED, it is possible to 
substantially reduce the consumption of expensive reagents for regeneration of the ion exchange 
bed and to increase the cycle time. Even when using the simplest one or two - stage water 
treatment by electrodialysis before its delivery to ion exchange, the consumption of acid and alkali 
for regeneration of the ion exchange bed is substantially reduced. A specific power consumption 
of equal to 0.2-0.3, 0.3-0.7 and 0.7-1.0 kWh per kg of removed salt was found for river, brackish 
and sea water, respectively (Slesarenko 2003). Based on the presented data, we have calculated 
that feed water was desalinated by ED to ca. 45-60 mg/L. Electrodialysis reversal (EDR) was also 
applied as a preliminary desalination step before IE. EDR is less sensitive for fouling and scaling 
than classical ED, so only a simple pretreatment is needed, and operation at a very high water 
recovery ratio is possible (85-95%). Final treated water salinity level was even higher than found 
in the aforementioned ED, e.g., 111.5 mg/L (Kurowski 1994). Chin (1996) has compared RO and 
EDR as a demineralization step before ion exchange. The EDR diluate conductivity was 180 
μS/cm with 85% recovery, while RO permeate conductivity was 50 μS/cm with 60-70% recovery. 
The author reported water splitting and precipitation of metal hydroxides in the EDR step, which 
suggest too high current was applied. 

The problem with electrodialysis, though, is that high electric resistance of diluted solutions 
dramatically increases the process costs when a high degree of desalination is to be reached. 
Previous research (Turek et al. 2007, Bandura-Zalska et al. 2009) showed that thanks to thin 
intermembrane spacers during electrodialytic boron removal, the treated water was at the same 
time deionized to approximately distilled water level. We believe that our solution, ED with thin 
spacers, will be thus a better first step of ultrapure water production, because of the lower salinity 
of ED diluate, resulting in the lower salinity of the EDI or IE feed. In this paper, the results of 
electrodialysis experiments and data concerning the electrodeionization process given by 
Fedorenko (2003a, 2003b, 2004) were used for optimization of an ED-EDI system and estimation 
of UPW production cost. Thus, we decided to evaluate the ED process carried out to a relatively 
low diluate conductivity as a first step of ultrapure water production. We would like, however, to 
focus only on obtaining water with an adequate high electric resistance of 18 MΩ/cm. The 
question of other impurities would not be examined, as we expect in case of modern water 
treatment plants ultrafiltration pretreatment would be used, which should decrease the problems 
with fouling caused by bacteria, colloidal silica and other colloids (Cheng et al. 2009). Achieving 
very low ED diluate conductivity means that most of the bicarbonate and ammonium ions has 
been removed. Results are then compared to an ED-IE design, based on the data provided by the 
DOW company (2011) and Venkatesan and Wankat (2011). 
 
 
2. Experimental 

 
The experiments were performed in batch circulation mode, schematically presented in Fig. 1. 

An ED stack was equipped with AMX and CMX Neosepta membranes arranged in four unit cells. 
A thin 0.40 mm spacer was used to decrease the inter-membrane distance, as well as the diluate 
cell resistance. 

Operating parameters were chosen based on the previous research (Turek 2007): linear flow 
velocity was set to 2 cm/s, voltage drop per unit cell was set to 1.2 V. Results of the experiments 

239



 
 
 
 
 
 

Marian Turek, Krzysztof Mitko, Barbara Bandura-Zalska, Kamila Ciecierska and Piotr Dydo 

Fig. 1 ED experimental setup. 1 – ED unit, 2 – conductometric detector,  3 – peristaltic pumps, 
4 – electrode solution container, 5 – concentrate container, 6 – diluate container 

 
 

are presented in Tables 1-4. It was possible to reach a very low, at least for ED, value of 